

Report No. : CH:TX:1142017942-1

DATE : 08/07/2020



P.P.H.U. BEROTEX Jaroslaw Majtczak
Zygmunta 56,93-331, Lodz-Poland.

CONTACT PERSON: SEBASTIAN MAJTCAK

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS:

SAMPLE DESCRIPTION NON-WOVEN FABRIC
BERMED PP SPUNBOND 20 GSM
COLOUR WHITE
COUNTRY OF ORIGIN POLAND
COUNTRY OF DESTINATION POLAND
SAMPLE RECD ON 16/06/2020 **TESTING PERIOD:** 16/06/2020 - 04/07/2020

Summary of Test Results		
Test Method	Test Name	Status / Performance Level
ISO 9073-17:2008	Water Impact Penetration Test	Refer results
ISO 9073-3:1989	Tensile Strength (Dry & Wet conditions)	Refer results
EN ISO 13938-1: 2019	Bursting Strength (Dry & Wet conditions)	Refer results

per pro SGS India Private Ltd.

G. NAGESWARA RAO
EXECUTIVE

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com

Test report revised to correct the sample image as per customer request.

This Report cancels and supersedes the Report No 1142017942 Dated 04/07/2020 issued by SGS India



RESULTS

WATER IMPACT PENETRATION TEST

ISO 9073-17: 2008

Test Side: Face side

Distilled Water Temperature: 27 ± 1°C

Weight of blotter gained(grams)

1	22.5
2	21.3
3	22.1
4	21.8
5	20.8
Average:	21.7
S.D	0.67

TENSILE STRENGTH

ISO 9073-3: 1989

Type of Machine used: CRE

DRY CONDITION

DIRECTION 1	38.0 N
DIRECTION 2	16.6 N

WET CONDITION

DIRECTION 1	42.2 N
DIRECTION 2	16.8 N

BURSTING STRENGTH

EN ISO 13938-1: 2019

Machine Used: Mullen Type

Diaphragm Used:38mm

DRY CONDITION

67.5 kPa

WET CONDITION

66.2 kPa



SAMPLE IMAGE



***** End of Report*****